EXWGV2121
2100 psi @ 2gpm

Part Number Description
Pump Information: PKAT374 et Pump, Kit- Faip
* 17658...... ..Thermal Relief Valve
B AB330 i Vinyl Cap
* o AT7737 ... ....Clamps (qty 2)
FATT39 e Hosebarb, taped
B 44 Adapter, (5/8” hosebarb-garden
hose w/screen)
FATTA2 Hose, Water Inlet-5/8 ID, 5” long
FOATTAT s Hose, Hi-pressure
F o ATT03 e Adapter, 38 NPT (Female x 22 ST
mm male) 2100 pgy o
Engine Information: 12H802-2349-E1 Engine, B&S, 6 HP T —
B AB294 e Key
16255 Qil, Engine (200z)
Frame Information: TTTB3 s Frame
16371
7377 e Handle, Bagged
V' 17367 e Hand Grip, Rubber (qty 1)
@ G042 .o e Knob (2)
..Tire, 8" x 2.25
........... Pal Nut (2)
@ COAT s Insert, Nut 5/16”
Hardware Information:
Foot: FOB4 (Qty1) weveeeeeeeeeeeeee e Hx Hd Screw, 5/16-18
F112 (qty 1)... Flat Washer, 3/8”
WABT (Y 1) e Tee Nut
Engine/Pump to Frame: 16087 (qty 3). ....Flange Head Nut
L O (o ARG ) IS Flat Washer, 5/16”
F196 (Oty 2)..cceeeeeeeieeieieeenne HHC Screw, 5/16-18 x 1-1/2”
F101 (gty 1) v, Screw, 5/16-18 x 2-3/4” HxHdCp
Pump Tubes to Frame: 17702 (QtY 2) .ocveeveririeeieeeeereeeeee e Jam Nut 7/8-24
Accessory Information: 17787 e Hi Pressure Hose, 1/4” x 25ft-
2250 psi 22mm x 22mm
T5227 e Wand/Multi-Reg
17780 Trigger Gun, 22 mm x 14 mm-
3200psi
F 8287 s Chemical Hose
T7B8B ..o Bagged Parts
@® NCTO001 ...Cleaning Tool
® 16797 ... ..Wrench, Allen
@ 17827 s Video
Manual Information: @ D21684 ... Manual, General-
English/Spanish
V' 15985 Manual, Engine
* Included in Pump Kit
® Included in Bagged Parts
v Included in Bagged Handle
& Wil require special tool for assembly-see Service Flash section of this manual.
PW-MANUAL August, 2001

Tab: EX


http://shoppingcart.msservicecompany.com/msservice_net/product_files/PK17374/pk17374.pdf

